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KEREITAS KEARERSS

ARSI AERE S B R The following sample(s) was/were submitted and identified on behalf of the client as :
FEM % FR Sample Name : LDPE Bag

TRME RS R AT

FEA R Sample Source : %FE Send Sample

FES U #1 Sample Received Date : 2023-07-14

AR H B Test Period : 2023-07-14~2023-07-20
MK HE Test Methods : (1) IEC 62321-5 Edition 1.0:2013 5%,  FHTRT- WMo 143/ B B A 4 B P44 R ST 6%
MRS =

IEC 62321-5 Edition 1.0:2013 method, LeadAnalysis is performed by AAS/ ICP-OES
(2) IEC 62321-5 Edition 1.0:2013
B8, IR RS & 55 B TR RS IERA ME Ri) & &
IEC 62321-5 Edition 1.0:2013 method, CadmiumAnalysis is performed by AAS/ ICP-OES
(3) IEC 62321-4:2013+AMD1:2017 CSV
5185, R 55 B AR G 8 Kk 7 B IEC 62321-4:2013+AMD1:2017
CSVmethod, MercuryAnalysis is performed by ICP-OES
(4) IEC 62321-7-2 Edition 1.0:2017 8951k, %I
AL LAY e I E 7S B 1) & i IEC62321-7-2 Edition 1.0:2017 method,
Hexavalent Chromium analysis is performed by UV-Vis
(5) IEC 62321-6 Edition 1.0:2015 Hy 515, FA UM% 0 RE IC A A 2 22 IR IR AN
ZROKBEE
IEC 62321-6 Edition 1.0:2015 method, PBBs and PBDEs Analysis is performed
by GC-MS
(6) IEC 62321-8 Edition 1.0:2017 By 7%,
FHAURR G ST D AR s K — R R K 1 75 & |EC 62321-8 Edition 1.0:2017
method, Phthalate analysis is performed by GC-MS
(7) EN 14582 : 2016 )5 15, B FEIELON & H, 4.8 MUNE =
EN 14582 : 2016 method,F, Cl, Br, | analysis is performed by IC
(8) EPA3540C:1996&EPA8270E:2018 Y515, F UMH (i - I B A 8 7N IR e & &
EPA3540C:1996&EPA8270E:2018 method, HBCDD analysis is performed by GC-MS
(9) AMESLAHLL AN GO 8 T 0
PVC analysis is performed by Fourier Transform Infrared Spectra
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MiRgEH Test Result (BA47 Unit : mg/kg)

B4 5 [, % Bk _Sample No.&Name : B3510307D1 _ LDPE Bag
AT H Test D57 VA HA PR st R Test ROHS FE& ROHS Limit

| # Lead (Pb) - 2 %*ﬁﬂj . Not 1000

%% Cadmium (Cd) 2 j%*ﬁtlj . Not 100

7 Mercury (Hg) 2 R A Not 1000

e Hexavalent  Chromium 8 ET Not 1000

& %&ﬂﬁizﬁu Sum  of — ;f\%{ﬁﬂ;‘ I Not 1000
TRmE 5 ET Not —
TR 5 Fefar Not A3
SEEE 5 Fefar Not —
R 5 ke Not —
AR 5 Rhem Not —
TR 5 Flah Not 7
CEBE 5 ke Not &
J\,EH%ET: L ZE 5 ;l\%i‘ﬁtlj I Not _
R 5 Fah Not _
EeE 5 Ev Not —

éiﬁifﬁiﬂﬁzpﬁl Sum  of - ;f\%i‘?ﬁ i I Not 1000
:Efz*ﬁﬁﬁ Bromodiphenyl 5 %*’iﬂj ) Not —
AR Dibromodipheny! 5 ERTT Not iy
éli,%:z*ﬁﬁﬁ Tribromodipheny! 5 %*’i i i Not al
| /E:Z-.Kﬁfli Tetrabromodiphenyl 5 %*’i Hj ) Not .
ﬁéﬁ:iﬁ@%ﬁ Pentabromodipheny! 5 %*’iﬂj ) Not il
P b R S 1 Hexabromodiphenyl 5 e \ Not —
—E%E:;TEM Heptabromodiphenyl 5 ;H“i i ) Not _
}'I\ﬁ:z*ﬁﬁj)i( Octabromodiphenyl 5 Tkt ) Not _
ﬁéﬁ:iﬁ@%ﬁ Nonabromodipheny! 5 Tkt ) Not &
43&:3&@% Decabromodiphenyl 5 T i Not A
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MIRLEH Test Result (]47 Unit : mg/kg)

MR H Test CAS = J7 iR AL RoHS [R& RoHS
Item CAS Number BB Test Result Limit
A S — WS — A
K~ IR (2- L E L) ES 117-81-7 30 Rttt 1000
(DEHP) Not Detected.
AT s — oy o A
SR ZHIR =T (D 84.74-2 A SR 1000
BP) Not Detected.
At b — 73t = N
WA HIR L TE (B 85-68-7 30 A H 1000
BP) Not Detected.
A e — S — Bl =3
ARZHIR =5 T (DI 84-69-5 30 R 1000
BP) Not Detected.
MRS Test Result (3467 Unit : mg/kg)
AT H JiiEk Nt B
Test Item BE MDL Test Result
@ (F 0 R
) Not Detected.
& (Cl 50 AR H
) Not Detected.
R (Br E0 SR
) Not Detected.
o A H
50
) Not Detected.
TAREE R Test Result (B47 Unit : mg/kg)
ki 5 IR et |
Test Item [E MDL Test Result
RNRNA+Z 5 Rofa
¢ HBCDD Not Detected
M5 R Test Result
I H et
Test Item Test Result
REL Ak
% PVC Not Detected
%7 Note : (1) mg/kg = ppm
(2) “—'= AKH#ME Does not stipulate

(3) B AAVIRE S RoHS 2011/65/EU & AE1T 154 (EU)2015/863 Bt LI 2K
The most allowable limit value reference to RoHS Directive 2011/65/EU & (EU)2015/863 Annex II
(4) A6 H (< HIEK H PR)Not Detected (<MDL)
(5) AR A BRC50LVB3510317D1 #t4i 5 BRC50LVB3510307D1Z (2023-07-20 %k ) kiR &
Jig 'S BRC50LVB3510307D1Z ik & fE K, ARAEMEEM, Ptk . 2023-07-21
This test report and BRC50LVB3510317D1 is to replace the test report No. BRC50LVB3510307D1Z
(Issued by 2023-07-20) The No. BRC50LVB3510307D1Z test report is invalid and of no legal effect. All related
information should be referred to the new test report.2023-07-21
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eSS S AR A Sample No. & Photo :

AUt 25 B8 G RE 9138 Pony authenticate the photo on original report only
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REARMEITAS KEANERSS

R AEE Measurement Flow-chart
FES AR IR N IR 5 AR OSTERERIN)

These Samples Were Dissolved Totally By Pre-conditioning Method According To Below Flow Chart.
(Cre+ Test Method Excluded)
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SEREITAS KEARERSS

R AEE Measurement Flow-chart
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SEREITAS KEARERSS

SR — I EREER A MFE Phthalate Flow Chart
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SEREITAS KEARERSS

s 2R Halogen measurement flow-chart
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EAREITAS HKARERSS

7SR R FE R HBCDD Flow Chart
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SEREITAS KEARERSS

RAZIFMRAFE PVC Flow Chart
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